

## Declaration of Test Results

*BSI Product Services hereby declares that the item described below has been tested by BSI and complies with the requirements of*  
BS 5467:1997 Including AMD 14196 AMD 15645  
Excluding clauses 6.3 and 11.3 spark test

*The complete detail of the tests performed and the results are recorded in*

BSI Test Report No: 243/7160550 / 4 of 9 Dated: 10 March 2008

*Description of item tested:*

One sample of Electric Cable as follows;  
4 x 150 mm<sup>2</sup> CU/XLPE/EB/SWA/PVC Black sheath

*Submitted by:*

Electocab Emarat  
PO Box 105095  
Abu Dhabi  
United Arab Emirates

*Declaration authorised by:*



Mr. Ian McGuinness

*Title*

*Head of Section*

*Date*

*10 March 2008*

Attention is drawn to the conditions upon which this declaration is issued, namely:

1. This declaration does not indicate provide or imply any measure of Approval, Certification, Supervision, Control or Surveillance by BSI to this or any related product.
2. This Declaration applied only to the particular sample tested and to the specific tests carried out as detailed in the Report referred to above.
3. The general and specific conditions of the BSI Product Services, PS082 apply in all respects. Copies of this leaflet are available on request.